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SECTION 1

REPORT INFORMATION
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1.1 REPORT DETAILS

Manufacturer Ericsson

Address Torshamnsgatan 23
Kista
SE-16480
Stockholm
Sweden

Product Name & Product Number LPRU 4420 B25B66, KRC 161 90641

IC Model Name AS1619061

Serial Number(s) TD3F082779

Software Version CXP9013268%17_R84FH
Hardware Version R1B

Test Specification/lssue/Date FCC CFR 47 Part 2: 2019

FCC CFR Part 24: 2019

FCC CFR 47 Part 27: 2019

Industry Canada RSS-GEN: Issue 5: March 2019
Amendment 1

Industry Canada RS5-139: Issue 3: 2015

Industry Canada RSS5-170: Issue 3: 2015

Test Plan LPRU 4420 B25B66_RA_testplan_NR_LTE
Start of Test 29 September 2020

Finish of Test 16 October 2020

Name of Engineer(s) Glen Westwell

Related Document(s) KDB 971168 D01 v02r02

KDB 662911 DO1 v02r01

ENGINEERING STATEMENT
The measurements shown in this report were made in accordance with the procedures described on test
pages. All reported testing was carried out on a sample equipment to demonstrate compliance with FCC
CFR 47 Part 27. The sample tested was found to comply with the requirements defined in the applied
rules.

Test Engineer(s);

K sizsss

Glen Westwell
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1.2 BRIEF SUMMARY OF RESULTS

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2, FCC
CFR 47 Part 27, Industry Canada RSS-GEN and Industry Canada R35-139, & RS5-170, is
shown below.

Specification Clause
FCC
. CFR .
Section 47 RS Test Description Result
Part GEN
2
FeC RSS RSS- Equivalent Isctopically Radiated Power 1
- CFR 47 135 170 [EIRP) A
Part 27
210 Waximum Peak Output Power and Peak
21 46 2150 ) 6.4 53 to Average Ratio - Conducted Pass
2.2 241@;0 2753 6.7 - - | Occupied Bandwidth Pass
210 2753
23 51 (h - 6.5 54 |Band Edge Pass
24 2'5110 Q(Yh??’ T4 6.5 54 | Transceiver Spurious Emissions Pass
25 2100 g754 | - 6.3 Frequency Stebility Pass
: 55 : : 52

NfAT= Not Applicable, due to no integral antenna. EIRP assumes a 0dBi gain antenna.
N/A — Not Applicable

This unit was tested without an antenna. ERP/EIRP compliance is addressed at the time of
licensing, as required by the responsible ISED Bureau(s). Licensees are required to take into
account the maximum allowed antenna gain used in combination with the power settings to
prevent the radiated output power exceeding the limits.

Testing in this Report covers only B66 (2100MHz).

For additional configurations and test cases not contained within this test report, refer to the
following reports:

7169008570 Report 02 — LPRU 4420 B25B66 LTE, NR, LTE + NR {B25)

Measurement Uncertainty Decision Statement

Determination of conformity with the specification limits is based on the results ofthe
compliance measurement and does not take into account measurement instrumentation
uncertainty as defined in ANSI C63.26:2015 Clause 1.3.

Document 7169008570 Report 01 Issue 1 Page 4 of 102



1.3

CONFIGURATION DESCRIPTION

Carrier Fregquency Configuration (MHz)

Configuration | RAT | 1200 | Eo it — — -
5 WHz 21125 21550 2197.5
10 MHz 2115.0 21550 2195.0
LTE
15 MHz 21175 21550 21925
20 MHz 21200 21550 2190.0
. 1 5 MHz 21125 21550 21975
Ps?:s 10 MHz 2115.0 21550 21950
15KkHz) 15 MHz 21175 21550 2192.5
20 MHzZ 21200 21851 2190.0
5 WHz 2112542117 5+2122.5 2150.0+2155.0+2160.0 2187 5+2192 5+2197 5
10 MHz 2115.0+2125.0+2135.0 2145 0+2155.0+2165.0 2175042185 0+2195.0
HE 15 MHz 2117.5+2132 542147 5 2140.0+2155.0+2170.0 2162 542177 5421925
20 MHz 2120.0+2140.0+2160.0 2135.0+2155.0+21750 | 2150.0+21670.0+2190.0
5 MHz 2254217 5421225 2150 0+2155.0+2160 0 2187 H5+2192 542197 5
§ [\lbrés , 10 MHz 2115.0+2125.0+2135.0 2145 0+2155.0+2165.0 2175042185 0+2195.0
T5kHz ) 15 MHz 2117.5+2132 542147 5 2140.0+2155.0+2170.0 2162 542177 5421925
20 MHz 2120.0+2140.0+2160.0 2135.0+42155.0+¢21750 | 2150 0+21670.0+2190.0
5 MHz D25+ 5+2122 5 2150.0+2155.0+2160.0 2181 542192 5+2191 5
NR + 10 MHz 2115.0+2125.0+2135.0 2145 0+2155.0+2165.0 2175042185 0+2195.0
LIE 15 MHzZ 2V 2132 5+ 2140 5 2140 0421550+ 21/0.0 224201 B 21905
20 MHz 2120.0+2140.0+2160.0 2135.0+42155.0+421750 | 21500+21670.0+2190.0
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1.4 DECLARATION OF BUILD STATUS

DECLARATION OF BUILD STATUS

MAIN EUT
MANUFACTURING DESCRIPTION LPRL 4420 B25E86
MANUFACTURER Ericszon
TYPE Remaote Radio Base Station
PART NUMEER KRG 181 8061
SERIAL NUMBER TOSFDB2TTR
HARDWARE VERSION R1B
SOFTWARE VERSION CHFRO 32685 17_RE4FH
TRANSMITTER OPERATING RANGE B25: 1830-1005 MHz, BBS: 2110-2200MHz
RECEIVER OPERATING RANGE B25: 1850-1815MHz; Bad: 1 T10-1750MHz
COUNTRY OF ORIGIN China
INTERMEDIATE FREGQUENCIES Monz

B25 and BEd LTE:
SMODWTD, 10MOWTD, 15MODWTD, 20MOWTD
525 and B84 MBloT Guardband:

EMISSION DE SIGHATOR( 5): = A
{ie. G1D, GXW) TONEDWTD, 15MDDVWD, 20M0WTD
B26 and B8 MR:
GNDOFTW, 10MDFEVY, 15MOFIW, 20MOFOW
MODULATION TYPES: LTE; QPSK. 10QAM, G40AM, 2560AM
(i.e. GMSK, QP SK] MR QPSIC 160AN. G4ZAM. 25804M
HIGHEST INTERNALLY GENERATED "
FREQUENCY Lt
BES: 4 0158 (22dBm)
OUTPUT POWER dBm|
s I B66: 4000, $50W (22dEm)
25 0dBi
BAE: Od8i
ANTENNA GAIN Tha LPRU 4420 BP5B06 product will aaly be instalied with it BF outpat
ports connected to Active Distributed Antenna Systems (DAS). Our
prodoct will not be direcily conneci=d fo aniennas.
FCCID TABAKRC 1619081
INDUSTRY CANADA ID 2ETAB-AS 1618061
LPRU 4430 B25865 (KRG 161 80611 i5'a Remate Radia Uni
farming part of the Ericsson Radio Base Station (RES)
equipment The LPRU provides radio sccess for mobile and
TECHMICAL DESCRIPTION (& brief fed devices and is intend=d for the indoor enwircnment. The
description of the infended wse and radio operstes over B Transmit ports i MRO (LTE. NBioT. and
oparation) MR Single, 2nd Multi-Camar transmission with 8 maximem
rated RF Output of 0159V per port ower an operational
temnperature of I°C o +55°C. The wnit is designed to be rack
maunted. .
Signature:

Denis Lalonde
Date: 30 October 2020
Declaration of Build 5tatus Serial Number: TD3FOE2TTS

No responsibility will be accepted by TUV SUD UK Limited as to the accuracy of the information
declared in this document by the manufacturer.
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1.9 PRODUCT INFORMATION

1.5.1 Technical Description
The Equipment Under Test (EUT) LPRU 4420 B25B66 is an Ericsson AB Radio Unit working in
the public mobile service 2100MHz band which provides communication connections to 2100
MHz) network. The LPRU 4420 B25B66 operates from a -48Y DC supply.

The Equipment Under Test (EUT) is shown in the photograph below. A full technical description
can be found in the Manufacturer's documentation.

Equipment Under Test

Radio Head x 1

Test object Associated Test Equipment

Document 7169008570 Report 01 Issue 1 Page 7 of 102



1.6 TEST SETUP

PXA Signal
Analyzer

Teminator T—T Attenuator :—
Terminator :— Attenuator
Termminator 1T Attenuator :
Temminator 1T Attenuator I
Teminator T—T Attenuator :—
Terminator 'I— Attenuator :—
Termminator +—— Attenuator :_

10 MHz

Test Computer

CT 10

CPRI

Attenuator I—

LPRU 4420 B25B 66
RF 2D

RF 2C
RF 2B

RF 2A

RF 1D

RF 1C
RF 1B

RF 1A

Data 1

Test Computer

Document 7169008570 Report 01 Issue 1
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1.7

1.8

1.9

TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated as described in the Test
Method for each Test.

The EUT was powered from a -48Y DC supply.

FCC Measurement Facility Registration Number: CA4810

ISED Accreditation
ISED#24015, TUV SUD, Ottawa, Canacda

Under our group A2LA Accreditation, TUV SUD conducted the following tests at Ericsson,
Qttawa.

Test Mame Mame of Enginesr(s)

Waximum Peak Output Power and Peak to Average Ratio - Conducted | Glan Westweall

Occupied Bandwidth Glen Westwell

Band Edge Glen Westwell

Transcelver Spurious Emissions Glen Westwell

Frequency Stability len Weshwell
TEST LOCATION

Testing was performed at Ericsson Otftawa client facility located at 349 Terry Fox Dr, Kanata
On. Canada

DEVIATION FROM THE STANDARD

No deviations from the applicable test standards or test plan were made during testing.

MODIFICATION RECORD

No modifications were made to the EUT during testing.

ADDITIONAL INFORMATION

1. Transmitter performance was measured for top, mid & bottom channels across all 4 antenna
ports as presented in the average power measurement tables. Maximum power performance
was determined to be, antenna port A, Mid band.

These worst-case results from antenna port A are presented in this report to demonstrate
compliance.

2. The 10MHz LTE carrier contains a NB-loT GB carrier where possible for evaluation as part of
this submission.
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SECTION 2

TEST DETAILS
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2.1

211

MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

Specification Reference

FCC CFR 47 Part 2, Clause 2.1046
FCC CFR 47 Part 27, Clause 27.50
Industry Canada RS53-139, Clause 6.4
Industry Canada RS3-170, Clause 5.3

Date of Test and Modification State
13 and 14 October 2020 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 22.8-23.5°C
Relative Humidity 31.3-33.1%

Test Method

All measurements were made in accordance with FCC KDB 971168 D01, clause 5.2.1 and

summed in accordance with FCC KDB 662911 D01.

Measurements were performed with a Spectrum Analyser using the Band Power measurement
function. The detector was set to RMS3 with an RBW of at least 1 % of the carrier bandwidth
and a VBW of at least 3 times the RBW. The integration bandwicth was configured to be wider
than the total bandwidth of the carrier or combinations of carriers, {multi-carrier). Using a sweep
time of auto, measurements were performed over 200 samples, with the average measurement
recorded.

Due to Average measurements being recorded, an additional Peak to Average measurement
was made in all single carrier configurations. This was achieved using the CCDF function of the
Spectrum Analyser with the RBW being set to a value wider than the largest signal being
measured — in this case — 20 MHz

Using a power meter and attenuator(s), the output power ofthe EUT was measured at the
antenna terminal. The path loss between the EUT and the power sensor was measured and
recorded for the test band. The path loss was entered as an offset into the power meter and
spectrum analyser.

The EUT was configured to transmit on maximum power on the configurations defined in the
tables below. Since the EUT transmits on 4 antennas simultaneously in the same frequency
range for MIMO devices, i.e., TX MIMO mode, using the Measure-and-Sum approach, the
output power at all antenna ports were tested, and the total output power were then summed
mathematically in linear power units as recored in the tables below.

The declared Maximum Antenna Gain to be used with this product, as Declared by the
Manufacturer is O dBi. The EIRP is calculated as the sum of the measured power plus the
antenna gain.
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216 Test Results
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Configuration A

Maximum Output Power 22 dBm / Port

. Peak to Average Ratio (PAR) / Output Power
Antenna ' Wodulation | Carrier Bandwicth Charnel Position 8
. | PAR I{dB;I Average Fower
dBrmi dBmihHz
A LTE: QPSk 50 MHzZ 9725 21.01 16.15
B LIk QFSK 2.0 MHzZ - 21.01 16,15
o LTE: QFSk 50 MHzZ - 2023 16.15
D LTE: QFSK 5.0 MHz - 21.09 16.15
Total - 26.87 2217
A LTE: QFSK 100 MHz 9450 20.60 12.39
B LTE: QFSK 100 MHz - 20.21 12.39
C LTE: QPSK 10.0 MHz - 19.65 12.39
B LIk QFSK 10.0 MHz - 2016 12.349
Total - 2619 1841
A LTE: QPSK 15.0 MHz 949 20.58 10.66
B LIk QFSK 15.0 MHzZ - 2.4 10.66
C LTE: QFSK. 15.0 MHz - 19.75 10.66
D LTE: QPSK 15.0 MHz - 20.07 10.66
Total - 26.19 16.68
A LTE: QPSK 200 MHz 938 20.45 901
B LTE: QPSK 200 MHz - 2028 901
C LTE: QPSK 200 MHz - 19.91 901
B LTE: QPSK 200 MHz - 2015 901
| otal - 2627 1003
A MR QPSK 5.0 MHzZ 9723 21.81 1523
B MR QPSK 5.0 MHz - 2017 15.23
C MR QPSK 5.0 MHz - 19.458 15.23
D NR: QFSK 5.0 MHzZ - 2015 15.23
Total - 26.51 2125
A MNR: QPSK 10.0 MHz 929 20.70 12.20
B MNR: QFSK 100 MHz - 20.30 12.20
C NR: QFSK 10.0 MHz - 19.52 12.20
D MR QPSK 10.0 MHz - 2011 12.20
| otal - 2620 1822
A MNR: QFSK 150 MHz 926 2062 10.39
B MR QPSK 15.0 MHz - 20.34 10.39
[ MR LIPS T5.0 MHz - 19,40 1039
B NR: QFSK 15.0 MHz - 20.19 10.39
Total - 26.29 1641
A NR: QFSK 200 MHz 9.83 21.51 10.24
B NR: QFSK 200 MHz - 21.32 10.24
C MR QPSK 200 MHz - 2076 10.24
D MR QPSK 200 MHzZ - 2115 10.24
| otal - 214 16.26

Document 7169008570 Report 01 Issue 1
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Remarks

1. Transmitter performance was measured for top, mid & bottom channels across all 4 antenna
ports as represented in the average power measurement tables. Maximum power performance
was determined to be antenna port A.

2. The plot results presented represent typical performance for all bands and antenna ports
based on transmitter port A performance.

3. Plot data performance are on file and available on request.

4. An NB-loT GB carrier is included in the 10MHz LTE RAT for evaluation as part of this
submission.

5. Antenna gain for this LPRU 4420 is 0 dBi. The EIRP is equal to the total carrier power.

Antenna Port A Carrier Power - Modulation LTE: QPSK - Carrier Bandwidth 5.0 MHz - Channel

Position B
SpecmmAnalyzer1 [SpecumAnalzer2 || 4 s | =
Channel Power ‘Ismqsa i Ic' b A |:____:
KEYSIGHT byt RF IngulZ 00 AMerc25dB  Tng FreeRun  |Genler Freq 2112500000 Giz [ y
N Conectons Of  Preamg:OF  Gale OF  AvglHoid 100100 [Cortes Freguency g |
Align fuso Freq Ref, In (S) W Palh: Standard #5° Gain: Low |Radio Std: Nane I 212500000 GHz I J
w NFE- Of HNOFast | | I=
12 |Span ||
|1 Gragh 1 Ref Lvi Offsst 14,50 d8 (.10.000 Mz fosoobtz |
| SpalaMiv 10 0 AR Raf Valw 1778 dBm
[ Log 3 | .iCFSh!p ‘
B | | [ 1000000 1z
172+ I l e 51 | %
sl | | M
|22 L | | ] quOﬂset ||
| | | ’qu
13k I 1 | Hl i
|42 !
L |
Lt ,
| |
L] | |
| ] . | !
(Centsr 2412500 GHz #Video BW 160.00 kHz* Span 10 MHz
#Res BW 51.000 kHz ‘Swieep 4,80 ms (1200 pts
12 Metrics l'l
[Totl Charwel Power | 21,01 dBm 750Nz |
IThuaIPmerSped:alDens!y 47,74 dBiHz |
g-} o - 9|0cr1o :ma' A 1w g OO x|
t1393&m ') w0 |
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Antenna Port A Pk-Av Ratio - Modulation LTE: QPSK - Carrier Bandwidth 5.0 MHz - Channel
Position F

Specirum Analyzes 1 Spectrum Analyzer 2 N | |
Power StCCOF " [SweptSh s !ﬁ e |
'KEYSIGHT it °F TAZ 500 WBn 2008 g FreeRun  [Cener Freq 2172500000 Gz
e Conectons. Of  Preamo: O #F GainLow  (Courts 100 MA0OMpE Certe Frecuency | setings ]
Mign fuso Freq Ref. inf (5} pW Path: Standard Rexdio Std. Nane || 2112500000 GHz —
w ‘E‘.'F Step |
| 1 Metrics v 2 Graph v | 500 iDDDG MHI
i S .
[AveragePoner = ——— %Mzn ‘
I 2130 4P W B A B A — (1" |
36.75 % &t 0 68 ol L L1 || Mo |
[00% | a6eam
[to% | Geiam E = =
[01% | 82608 : !
loos% | so0ee _—————————————
l0001% | 94448 =1 — e
|0.0001 % 92048 091 N == .
' | ez - | ]
| 2075 d8m : == :
L 20,0008
Info BYV80.000 Mz
r) rg . 9|0c[10m20'. | wal oo \ﬂ
11:41:57 AM | \ jmen W OO 0N

Antenna Port A PSD - Modulation LTE: QPSK - Carrier Bandwidth 5.0 MHz - Channel Position

vl Offset 14.60 dB
aval 41.26 dBm

L A L L
Center 2.112500 GHz #Video BW 3.0 MHz* Span 10.00 MHz
#Res BW 1.0 MHz aen 1.04 ms (1200 ofs)
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Antenna Port A Carrier Power - Modulation LTE: QPSK - Carrier Bandwidth 10.0 MHz - Channel
Position F

Specirum Analyzer 1 Spemunmmmsrz |
|Channel Power 81\091
'KEYSIGHT vt °F IrdZ 500 Aten 288 (g FresRun |CenlarFreq 2 115000000 Griz
e Conectons, OF  Preamg O Gele OF gHoit 1001100
Mignfde  FreqRef () W Paih Standard #F Gain, Low | Redio Sid, Kone
I NFE Of N Fast
1Gih y Raf Lvl Offsot 13,60 d8
SMIUDN'(MIIB Ref Value 18.17 dBm
i
BT
-1 83
118}
218}
a8
418
[ [ | — " | L S A —
418}
T1.87
241500 GHz #ideo BW 300.00 KHz* ' ' Span 20 WHz
BW 100,00 kHz Sweep 2.48 ms {1200 pts)
2 Matncs v
Total Ghannel Power 20,60 68m 150 MHz
Tolal Power Speckral Densty. 5116 @itz

a9c0m? |oe BB

Ant(_er)na Port A Pk-Av Ratio - Modulation LTE: QPSK - Carrier Bandwidth 10.0 MHz - Channel
Position B

12:33:63 PM

Specirum Analyzer 1 smmmm 2 |T‘
‘Power Stat CCOF ' [swept SA |7
KEYSIGHT bput AF InputZ 500 [Afen 2008 [Tig FrepRun |Genter Freq, 2.115000000 GHz
W s Covections: OF  Preangr OF  # Gainlow  Courts 10.0MA0 0 Mpt
Nign Auto Freq Ref: nl (S} W Path: Standard | Radio Std: Nane
w |
[ s v 26rmph '
'ﬂ e !P‘ g - 130 = -+ g §|
205 d6m | ! ! : i
36,89 %2t 0dB 10%E S : : 2 :
10.0% 36208
[10% 66508,
01 % | 83348
001% | 800dB
0001% | 8218 i
00001% | 941dB LU : — : : |
| N T 1
' [ es0a8
| Peak
| 30.06 dBm 2
00001 %, | ] ]
0,0048 20,004l
Info BW 80.000 MHz B[
| [0 et 10, 2020 gmy /1 |:11 bV
'| a1 - _9‘ 12361 PM| ’ | £ EU EA

Document 7169008570 Report 01 Issue 1 Page 16 of 102



Scale/Div 10 dB

Mkr1 2,116 526 GHz

1 A
Center 2.11500 GHz #Video BWY 3.0 MHz*
#Ras EW 1.0 MHz

pem 20,00 MHz |

Swean 1.04 ms 11200 ots)

Ant(_er)na Port A Carrier Power - Modulation LTE: QPSK - Carrier Bandwidth 15.0 MHz - Channel

Position B

Specirum Analyzer 1 | Spectrum Analyzer 2 | +|

Channel Power Swept SA
'KEYSIGHT ¥t RF InoutZ 500 Atten 26d8 Mg Free Run | Genter Frea, 2117500000 GHz
AL ope | Corections: O Preanys OF Gater OF vl Ficiet 100100

Mign: Auto Freq Ref Inl (S} W Path: Standard ¥ Gain: Low Radio 5td° None

w NFE: O PNO: Fast |

1 Grigh Y Ref Ly Offset 12,60 2

ScalwDiv 10,0 4B Ref Valua 17.71 dBm

Log |
T ——- _I —i= —i— —-

o [}
| | I.
| I
T | 1
| | |
1l 1 ! 1 Ll
‘Centar 211750 GHz #Video BW 470.00 kHz* Span 30 MHz
#Res BW 150,00 kHz Sweep 1,68 ms (1200 pts)
14 Metrics v
|Total Granne Pomer 20588m/225MHz | |
| Total Power Spectral Densty -52.94 dBmiHz| |

SO0 2% 9
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Antt_enna Port A Pk-Av Ratio - Modulation LTE: QPSK - Carrier Bandwicdth 15.0 MH2 - Channel

Position B

Specirum Analyzer 1 | Spectrum Anaiyzer 2 |:
Power Siat CCOF Swept SA
'KEYSIGHT ¥t °F TouZS00  Aln20dB  [Tig FresRun [CentarFreq 2117500000 Grtt
.RL. "_‘_ | Comechons: O Preamg. OF #F Gain: Low Courts: 10.0 MAG.O Mpt
Migndde  FreaRet () W Paih: Standard Redio St None
]._W |
1 Metrics Al 2 Graph 1
(Average Power | h——— = =
2085 dBm| = i
36.85% at0dB| | _
10.0% 3638 3
all .
10% .63 0B : ,
01% 831d8
10.01% 89708 = = - = :
10001 % 81848 ' ‘
100001 % 9.43dB 001 % ] == 1 |
| 94348 o = T et
| Peak (113 : — ——
| 30,05 dBm
fl'.'ll.":“‘I
0.00 48 200008
Info BVY 80.000 Mz
T R
5| l,') r“ !? 1:09:24 PM !._ |£|%' |EIEI .f\|

Antenna Port A PSD - Modulation LTE: QPSK - Carrier Bandwidth 15.0 MHz - Channel Position

B

Specirum Analyzer 1 |Spectrum Anyzer 2 |T‘
Swept SA Swept SA L7
'KEYSIGHT bt FF Inpat 2500 (Atlsn 348 PNO: Fasl IAwg Type: Power (RMS) 3
TR Comections: OF  Preanp OF  Gater OF L
Mign Ao FreRef Inl(S) W Path Standerd IF Gain:Low Tng: Free Run
w NFE.OF Sig Track: OF AAAA AR
|

i y Ref Lvl Offset 13,60 d8 '
ScalalDn 10 48 Rof Lavol 36.28 dBm m|
Log; T |
UEH
163 Gi
626
a7z
437t
rER
T
A s |
53T}

— S——
Center 211750 GHz #Video BIW 3.0 MHz* Span 30.00 MHz
#Res EW 1.0 MHz.

a9 cl?une
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Antenna Port A Carrier Power - Modulation LTE: QPSK - Carrier Bandwidth 20.0 MHz - Channel

Specirum Analyzer 1 Spemunmrz HJ
|Channel Power 81\091
'KEYSIGHT ¥t °F ToulZ 600 Al Z4dd  [Tig FresRun [GentarFreq 2120000000 Gz
ey Conectons O Pream: OF  Gete OF glHoiet 100100
Mignfde  FreqRef () W Paih Standard #F Gain, Low | Redio Sid, Kone
1w NFE- Of EENO Fast
15 Y Ref Lvi Offset 18.60 d8
smlmmudn Ref Vaiue 17.51 dBm
Logy
&8s
2
212000 Gz #ideo BW 620,00 KHz* Span 40 Mz |
EW 20000 KHz Sweep 1.28 ms (1200 pts)
2 Melrics v
Total Channel Power 2045 &8/ 30.0 Mz
Tolal Power Speckral Densty. 54,33 cBmibz
I O (R
=|")("J 1:39:08 M. IEI%E_]’

Antenna Port A Pk-Av Ratio - Modulation | TE: QPSK - Carrier Bandwidth 20.0 MHz - Channel
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Antenna Port A PSD - Modulation LTE: QPSK - Carrier Bandwidth 20.0 MHz - Channel Position
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Configuration A

Maximum Output Power 22 dBm / Port

. Peak to Average Ratio (PAR) / Output Power
Antenna ' Wodulation | Carrier Bandwidth Channd Postion M
. | PAR (dB) Average Poisier
dBrmi dBmihHz

A LTE: QPSK 5.0 MHz 917 2247 16.68
B LIk QFSK 5.0 WHzZ - 27258 16.88
C LTE: QP3K 5.0 MHz - 2123 16.68
D LTE: QP3K 50 MHzZ - 22736 16858

Total - 2820 2230
A LTE: QP3K 100 MHz 934 2137 1276
B LTE: QP3K 100 MHz - 2144 1276
C LTE QPSK 100 MHz - 19.97 1276
D LIE: QPSk 100 MHzZ - 212 1208

Total - 27.07 18.78
& LTE QPSK 150 MHz 932 2112 11.04
B LIE: QPSk 151 MHzZ - 2120 11.04
C LTE: QFSK. 15.0 MHz - 2015 11.04
D LTE: QPSK 15.0 MHz - 2112 11.04

Total - 26 34 1706
& LTE: QPSK 200 MHz 935 2136 985
B LTE: QPSK 200 MHz - 2134 985
C LTE QPSK 200 MHz - 2028 985
D LTE: QPSK 200 MHz - 2127 985

| otal - 20N Th.87
& MR QPSK 50 MHz 916 2169 16.07
B MR QPSK 50 MHzZ - 2169 16.07
C NR: QPSK 5.0 MHz - 19.81 16.07
D MR QPSK 50 MHz - 2144 16.07

Total - 2724 2209
A MR QPSK 10.0 MHz 9.14 21.42 12 .60
B MR QPSK 100 MHz - 2156 1280
C MR QPSK 100 MHz - 2027 1280
D MR QPSK 100 MHz - 2129 1280

| otal - 2108 18.62
A MR QPSK 150 MHz 932 2260 12.23
B MR QPSK, 150 MHz - 22 68 12.23
[ MR LIPS T5.0 MHz - 2038 1223
D MR QPSK 15.0 MHz - 2270 12.23

Total - 2821 18.25
A MR QPSK 200 MHz 933 21.72 1022
B MR QPSK 200 MHz - 2183 1022
C MR QPSK 200 MHz - 2074 10.22
D MR QPSK 20.0 MHz - 2184 10.22

| otal - 2158 16.24
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Antenna Port A Pk-Av Ratio - Modulation LTE: QPSK - Carrier Bandwidth 5.0 MHz - Channel
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Antenna Port A Carrier Power - Modulation LTE: QPSK - Carrier Bandwidth 10.0 MHz - Channel
Position M
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Antenna Port A PSD - Modulation LTE: QPSK - Carrier Bandwidth 10.0 MHz - Channel Position
M
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Antt_enna Port A Pk-Av Ratio - Modulation LTE: QPSK - Carrier Bandwicdth 15.0 MH2 - Channel

Position M
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Antt_enna Port A Carrier Power - Modulation LTE: QPSK - Carrier Bandwidth 20.0 MHz - Channel
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Antenna Port A PSD - Modulation LTE: QPSK - Carrier Bandwidth 20.0 MHz - Channel Position
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Antenna Port A PSD - Modulation NR: QPSK - Carrier Bandwidth 10.0 MH2z - Channel Position
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Antenna Port A Pk-Av Ratio - Modulation NR: QPSK - Carrier Bandwidth 15.0 MHz - Channel
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Antenna Port A Carrier Power - Modulation NR: QPSK - Carrier Bandwidth 20.0 MHz - Channel
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